



**TEXTILE TESTING INSTITUTE**  
VÁCLAVSKÁ 6, 658 41 BRNO, CZECH REPUBLIC

**DECLARATION**  
to the results from the Test Report

Nr. CHZ 05/1098

**PRODUCT:**

**Group E**

Producer: 5M Ltd., ČR

Composition - honeycomb:

- skin – glass composite – woven fabric UTE 163 T (producer - UNIQUE Textiles Ltd., ČR) + Letoxit foil LFX 038 resin (producer - 5M Ltd. )
- honeycomb core CORMASTER C2-4,8-48 OX, layer depth 10 mm (producer -SCHUTZ GmbH, Germany)
- double-sided paint coat by Alexit FST 404-12 (producer – Mankiewicz Gebr. & Co., Germany)

**CUSTOMER:**

**EVEKTOR, Ltd.**

Letecká 1008

686 04 Kunovice


Based on the results, issued in Test Report Nr. CHZ 05/1098 it is established that above specified material

**meets the requirements of Federal Air Regulations FAR 23**

presented at paragraph 23.853, part (d) (3) (iv) – horizontal test of materials used in compartment occupied by the crew or passengers.  
Specimen proved significant self-extinguishing effect.

In Brno, 6.12.2005



  
Petr Nasadil  
Head of Chemical Test Room